
POS NR. SPARE PART DESCRIPTION PCS. PRODUCT NO.
1 GUIDE 1 2852.14
2 SLIDER 1 2852.17

3 HAND SHOWER HOLDER 1 2852.20
4 LEVER BODY 1 2852.23
5 LEVER ARM 1 2852.26
6 SLEEVE 2 2852.29
7 ROSETTE 2 2852.32
8 PLUG 2 2852.35
9 SLIDER INSERT 1 2852.38
10 INSERT 2 2852.39
11 RING 1 2852.40
12 O-RING 13x2.5 2 2852.41
13 SCREW M5x8 2 2852.42
14 SCREW M6x60 1 2852.43
15 NUT M6 2 2852.44
16 MOUNTING BASE 2 2852.45
17 SCREW M5X12 1 2852.46
18 RING 1 2852.47
19 SCREW M4x5 1 2852.48
20 PLUG 3 2852.49
21 WASHER 1 2852.50
22 MOUNTING SET 2 2852.51
23 HOLDER INSERT 1 2852.52
24 CHECK VALVE 1 2847.46
25 HAND SHOWER 1 2802.10
26 HOSE BRACKET 1 2083.71
27 ROSETTE 1 2078.47

28 O-RING 31x3 1 9917.317

G-8680


